
Temperature: 22°C Humidity: 44%

Chamber 
pressure 

loss
 (kPa)

Resistance 
(kPa)

Pressure 
drop 
(Pa)

Filtration 
Effectivity 

(%)

Estimated 
filtration 
class

NOTES

0,06 0,29 230 97,55
0,06 0,31 250 97,90
0,06 0,29 230 96,84
0,06 0,28 220 96,81
0,06 0,30 240 97,98
0,06 0,30 240 97,76
0,06 0,23 170 97,53
0,06 0,23 170 97,61

Test záchytu a prodyšnosti na rouškách vyráběných společností Viralio s.r.o. 

TEST PROTOCOL - TSI

TEST PARAMETERS

20102020

Small sample
EN 149:2001+A1:2009 

VIRALIO s.r.o.

Ing.David Hájek

Test code

Type of test
According to

Customer

Surface area
Flow rate

diameter 60 mm
18 l/min

Person in charge
Test Date 20.10.2020

Sample description flat circle sample with diameter 60 mm

rouška 5
rouška 6

rouška bez vrstvy
rouška barva - motiv

Sample
code

rouška 1
rouška 2
rouška 3
rouška 4



GRAPH 
COMPARING THE PRESSURE DROP OF SAMPLES

GRAPH 
COMPARING THE FILTRATION EFFICIENCY OF 

SAMPLES
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